

**ZKUŠEBNĀ  
STAVEBNĚ  
TRUHLÁŘSKÝCH  
VÝROBKŮ**

issued

# CERTIFICATE

**No. ZSTV-07-039**

for product:

**Three-layer wood parquet elements MAGNUM**

CPA: 20.30.11

Applicant:

**MAGNUM Parquet, a.s.  
Tovární 1, 682 01 Vyškov  
Czech Republic  
Company ID: 63497271**

Manufacturer:

**MAGNUM Parquet, a.s.  
Tovární 1, 682 01 Vyškov  
Czech Republic  
Company ID: 63497271**

The Joinery Products Testing Institute certifies by this certificate:

- the conformity of the following characteristics of the products sample with the essential requirements of standards:

Emissions of formaldehyde – DIBt-Richtlie 100; Moisture content – ČSN EN 13489, kap. 4.5; Shape and dimensional stability – ČSN 49 2120, kap. 15; Lipping (between elements) – ČSN EN 13489, kap. 4.6.2; Slipperiness – Decree of Ministry for Regional Development No. 137/1998 Coll., § 33, art. 2.

This Certificate has been issued on the basis of Test report No. AZL-138-03 issued on 15.09.2003 by AZL No. 1030.1 - MZLU in Brno, the Joinery Products Testing Institute in Zlín, Louky 304, Czech Republic; Test report No. AZL-082-07 issued on 25.06.2007 by AZL No. 1030.1 - MZLU in Brno, the Joinery Products Testing Institute in Zlín, Louky 304, Czech Republic; Test report No. 174/03 issued on 30.07.2003 by Testing laboratory for material, semi products and footwear in Zlín, AZL No. 1033, Czech Republic and Test report No. FCHL – 152/07 issued on 19.06.2007 Laboratory for physical and chemical properties, AZL No. 1031.1, Czech Republic.

The reports are inseparable parts of the Certificate.

**Date of issue: 02.07.2007**

**Valid until: 02.07.2012**



**Prof. Ing. Josef Polášek, Ph.D.**

Head of the Joinery Products Testing Institute